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Pos.| Numbef Description Qty
1 01-514 | Weight stone | 6 M2 10 pcs. M3-4 14 pcs.

2 110 Cover welded | 1
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Pos.| Number| Description Qty
1 5-526 Hinge pin 1
2 01-248 Hinge 2
3 B-360510 | Button head screw M5 x 10| 4
4 01-0009 | Hinge rod 1
5 B-500001 | Ball 1
6 5-553 Hinge pin bottom 1
7 35018 Adjustable leg 5
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Pos| Number [ Description Qty
1 B-300820 Hex socket countersunk head screw M8x20 DIN 7991| 6
2 01-402 back frame cast 1
3 P-100014 Gasket 2
4 01-512 Glass 1
5 B-320520 Socket head cap screw M5 x 20 DIN912 1
6 Fje-041108 | Disc spring 1
7 5-346 Lock ring 1
8 01-042 Close shaft up 1
9 01-040 Close shaft down 1
10 133 Turning bracket for handle. welded 1
11 B-010005 Washer 5 mm DIN125A 1
12 | B-320510 Socket head cap screw M5 x 10 DIN912 1
13 | B-2100005 | Nut M5 DIN 934 8.8 1
14 | Fje-1120282 | Spring for door 1
15 | 01-336 Washer for handle 1
16 | 01-010 Door plate 1
17 | B-330516 Socket set screw M5x16 DIN913 45H 1
18 129 Door handle. welded 1
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Pos. | Number | Description Qty
1 01-530 | Deflector plate 2
2 01-558 | Insulation side upper 2
3 01-556 | Insulation side 2
4 01-562 | Insulation left side upper| 1
5 01-560 | Insulation left side 1
6 01-566 | Insulation right upper 1
7 01-564 | Insulation right 1
8 01-554 | Insulation back 2
9 01-552 | Insulation back 2
10 01-526 | Insulation bottom 2
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Number

Description

ty

118

Damper arm welded

735-146

Plate for arm

B-370620

Hex cap screw M6x20 DIN933

B-210008

Nut M8 DIN 934 8.8

B-220006

Lovk nut M6 DIN980V 1ISO7042

735-150

Connection plate for damper

75521

Welded damper arm
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75519

Welded damper plate
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B-360510

Button head screw M5 x 10
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75522

Damper welded
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B-360508

Button head screw M5 x 8
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73550

Air pipe
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122

Convection arm welded

735-146

Plate for arm

B-370616

Hex cap screw M6x16 DIN933

B-210008

Nut M8 DIN 934 8.8

B-210006

Nut M6

126

Bracket for damper
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01-146

Connection plate
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Pos.| Numbef Description Qty

1 01-214 | Angle bottom 7

2 | 01504 | stone 14_||M2 22 pes. M3-4 30 pes.
3 | 01-206 | Connectingangle | 10 | [M2 18 pcs. M3-4 24 pos.
4 01-208 | Top angle 10

5 |01528 | Spring 19 || M2 27 pos. M3-4 33 pes.
6 01-506 | Stone with air hole | 2

7 01-502 | Stone 6

8 01-212 | Angle left 1

9 01-210 [ Angle right 1

10 | 01-246 | Fittings vertical 2 |/M46pcs.

11 01-510 | Top plate 2

12 | 01-224 | Cover on top 1
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Pos.| Number| Description Qty
01-072 Bottom plate inner
B-360508 | Button head screw M5 x 8
01-204 Bottom element

B-360308 | Skrue M3x8 ISO 7380
B-360830 | Button head screw M8 x 30
150 Tertiary air passage
P-110006 | Gasket

B-330810 | Set screw M8x10 DIN913
139 Welded part above the door
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